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Hoop-wrapped composite cylinders with steel liner for the on-board storage of
compressed natural gas as a fuel for automotive vehicles
U AL S Hoop-wrapped composite cylinder type:  CNG2-G-426-260-208
P S Product drawing No.: LD-QP2.TY-P-2338 ( 2023.08.07)

Y ¢

B A A Filling medium: CNG

H3EVFATESR 5 Manufacturing licence number: TS2210K24-2026

3% %62 Manufacturing company: 224 h SN 1 1761 22 5] Anhui Clean Energy Co., Ltd.
"= =it 5 Batch No.: NRP008 #1li# H ) Manufacturing Date: _2024.03

P bR S Standard: _GB/T 24160-2022

At 202 A, HwWSA_001  5F_202 5

7t Remark: At & Y55 M A & F FIM S This batch hoop-wrapped composite cylinders don’t
contain following number: 001 (F32#PEAEIREE ). 002 (P IEAKE SRR LE ). 009(HK & 7K I 192 0 ik
32 20(F B EATEARI pE: 4G GB/T 24160-2022 bRdEMsE, ~UILEL: 10 MEF IR T Rl —iZ it
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1 L HARLIE Main technical data

KM IIEES (MPa) 50 KIEREE S (MPa) 30
Nominal WP Hydrostatic TP
AFKER (L) - SERRES (MPa) R
Nominal Volume Leakage TP
WAEATRMEAZE (mm)
Liner OD i
2 F4&#4 ¥} Main Material
¥51 Type LR, M4 Name RS, K Type
P3RE#4 ¥} Liner Material TN T 30CrMo $426X5. 9
£F4E#HE Fiber Material IRIALTHE ~ EGDRI17-1200-308H
WA K Resin Material A i CYD-128
3 WAEM EMES B4 Liner Material Chemical Composition
JG % Element C Si Mn Cr Mo S Cu
af&trdE% | 026~ | 0.17~ | 040~ | 0.80~ | 0.15~ < e
AQL 0.34 0.37 0.70 1.10 0.25 0.004
KA ) 6294 | 0200 | 0.523 | 0.992 | 0.194 | 0.005 0.052
Actual Content N

4 7124 it Mechanical Property
4.1 AB4#4EL Liner Material

11 DA ik R 5 UPERLIR it
Frya i f = : PPN Areeih A5 Bend
] Tensile Strength | Yield Strength |  Elongation Impact value .
Inspection Item 180
Rm (MPa) Rea (MPa) | A (%) [ akv (em?)
b AQL ZH90 <950 =755 e L B L N R Rk L B 1
LoWoa R Acceptance
928.1 846.4 187 86 89
Actual Results
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4.2 T4 I 8 75 M Fiber/Resin Composite
KR8 10 H Inspection Item | $U4 98/ Tensile Strength o/MPa A Y U) 52 Shear Strength Ts/MPa

Rl AQL =900 =>13.8
SIS B Actual Results 1087.1 1073.1 1078.3 50.1 49.2 50.0
5 AR & 41 Liner Metallographical Inspection )
B MMM [l 7% |2 i IE Decarburized Layer, mm
Microscopic Structure ShEE Outside P E¥ Inside
[7] K 43 A& Tempered Sorbite 0.16 0.05

6 AR IE ATAT U2 TF Check the dissection of liner bottom
SRR P AR ER, ((EARE

7 KIEMHEGAL: Bursting Test
7.1 WAH Liner
%35 Serial No.: 002 874 [E /7 Bursting Pressure: 26.60 MPa
BEWL [T Shape of crevasse: J1E%IE, LR .
7.2 ik Cylinder
%4 %5 Serial No.: 009 13 #% % /1 Bursting Pressure: 56.07MPa
A% 1 Shape of crevasse: $YEA I, EF .

8 HiAE 11632 Ambient Temperature Pressure Cycling Test
9% %% 5 Hoop-wrapped composite cylinder No.: _NRP008 120

A ES LR Maximur&(i‘ycling Pressure: 26.00MPa
#EHFJE 7 F IR Minimum Cycling Pressure: 2.00MPa

AL 45 T Testing Results:
EHEMERFTE 27411 K, AL RERIE.

Ambient Temperature inflating cycling to 27411 times, cylinder has no leakage and no burst.
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